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© Australiar Wool Tosting Autharily Lid A This Laboratory is accredited by the National Asscciation of Testing Authorities, Australia for
Copyrght - All Rights Reserved NATA - Chemical Testing of Textiles & Related Products : AccreditationNo. 983
-Mechanical Testng of Textiles & Related Progucts ' AccreditationNo. 885
Heat & Temperature Measurement : Accreditation No. 1356

This document is issued in mccordance with NATA's accreditation requirements. Samples, and their
idenifying descriptions have been provided by the client unless otherwise stated AWTA Lid makes no
warranty, implied or otherwise, as o the source of the tested samples. The above test results relate only lo the
sampie or samples tested. This document shall not be reproduced except in full ard shall be rendered void it

amended or altered. This document, the names AWTA Product Testing and AWTA Lid may be used in
advertising providing the content and lormat of the acvertisement have been aporoved in advance by the
Managing Director of AWTA Ltd
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